



REPORT OF THE RESULTS OF TEST FOR THE IGNITABILITY OF FURNITURE

ANNEX of 06-06-2017

IBR/Z-035-2015

of Signature No: TZ/PN1021a/104/2015

of 17-06-2015

The annex is amended as follows on the item: **Material:**

There were:

Material: Plywood elements used in the line of chairs: VISION, COLLEGE, NEWTON, FOSTER, SIBIO, OSCAR, TIAGO, POLYPHONY, SYMPHONY, PABLO, MIA, ROMA and other articles of Nowy Styl company as the seats, backrests, desks, legs and masking panels.

Should be:

Material: Plywood elements used in the line of chairs: VISION, COLLEGE, NEWTON, FOSTER, SIBIO, OSCAR, TIAGO, POLYPHONY, SYMPHONY, PABLO, MIA, ROMA, UNIT and other articles of Nowy Styl company as the seats, backrests, desks, legs and masking panels.

Zachodniopomorski Uniwersytet
Technologiczny w Szczecinie
LABORATORIUM
BADAŃ CECH POŻAROWYCH MATERIAŁÓW
71-065 Szczecin, al. Piastów 41
tel./fax: +48 91 433 98 77, tel. 91 449 41 74

KIEROWNIK LABORATORIUM

dr inż. Renata Dobrzyńska

Adres: 71-065 Szczecin al. Piastów 41
tel./fax: +48 91 4339877 tel.: +48 91 4494174 www.zut.edu.pl/lbcpm e-mail: renata.dobrzynska@zut.edu.pl



TESTING LABORATORY
ACCREDITED BY
POLISH CENTRE FOR
ACCREDITATION
No. AB 304

INTERNATIONAL
MARITIME
ORGANIZATION
LIST OF RECOGNIZED
TEST LABORATORIES
Doc. SSE 1/Circ.1/Rev.2
2015

POLISH REGISTER OF
SHIPPING,
APPROVAL
CERTIFICATE
No. TT/2/710405/15

